
 

 

 
 

  

 
 

 

 

 

Final Report 
 

 

 

 

Feasibility Study of Chattogram Metropolitan  

Sewerage Project for Fatehabad Component 

 

 

 

December 2023 

 

 

 

 

  

  
 



 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Copyright [2023] 

The Export – Import Bank of Korea / EDCF (Economic Development Cooperation Fund) 

38 Eunhaeng-ro, Yeongdeungpo-gu 

Seoul, 07242, Republic of Korea 

Telephone: +82-2-3779-6114 

Website: www.koreaexim.go.kr / www.edcfkorea.go.kr 

 

 

 

This report was prepared for the Government of Bangladesh by the Export – Import Bank of Korea / EDCF. 

The findings, interpretations, and conclusions expressed in this work do not necessarily reflect the views of 
[...]
• Sanitary Sewer, D200~1,600mm, L=58.3km 
• Household Connection, 10,000nos. 
• Operation & Maintenance Vehicles (Faecal sludge collection vehicles and O&M 

Vehicles, etc.) 

Capacity Building 
• Commissioning & Training 
• O&M Support after Construction Completion (2 years) 

Consulting Service 
• Detailed Design & Bidding Support 
• Construction Supervision 

Note) The project scope is subject to change in according to the consultation between KEXIM and the project executing agency (CWASA). 

1.2.1 Specific Request from PEA 

There is specific request from PEA regarding household connection financing support, reserve facilities for 

sludge treatment, reduction of O&M cost. The Consultant have discussed with KEXIM and PEA during 

feasibility study, it is summarized as below. 

Table 1-2 Specific Request from PEA 

Category Request from PEA Review 

Household 
Connection 
Financing 

• Insufficient financial resources of GOB for 
household connection construction, financing 
support from EDCF loan is requested. 

• Household connection is planned as GOB 
portion in FS, the procurement method will be 
decided to select the contractor during the 
detailed design stage. 

Reserve Facilities for 
Sludge Treatment 

• Reserve facilities for sludge treatment such 
as sludge drying bed, faecal sludge treatment 
plant, sludge cake storage facility can be an 
option to reduce the O&M cost of STP in dry 
season. 

• Reserve facilities for sludge treatment are not 
included in the project scope because the 
construction cost is about 12 US$ million, so 
the initial investment cost is excessive. 

Reduction of O&M cost • O&M cost is a burden to PEA after project 
completion. 

• Energy efficient equipments & power control 
system are considered  

• Biogas power generation (Phase 2) & Solar 
power generation (Phase 1) is planned as a 
renewable energy source for energy self-
sufficient plant. 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-4   
 

 

Figure 1-1 Layout of the Project  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-5   
 

1.3 Planning Framework 

Planning framework is a very important step in establishing a plan for the expansion of sewerage system by 

carefully estimating the future population, Sewage Service areas, and wastewater generation. Furthermore, 

appropriate facilities should be determined to avoid over-investment or insufficient facilities due to over-

planning or under-planning. 

Table 1-3 Planning Framework 

Category Unit 
Base 
(2022) 

2030 
Phase 1 
(2040) 

Phase 2 
(2055) 

Phase 3 
(2070) 

Population 

Projected Population pers 388,585 473,904 598,614 810,008 1,048,808 

Sewage Service Coverage % - 60.0 65.0 72.5 80.0 

Sewage Service Population pers - 284,342 389,099 587,254 839,046 

Unit Load 

Unit Domestic  
Water Consumption 

Lpcd 120 120 120 120 120 

Wastewater Generation Ratio % 90.0 90.0 90.0 90.0 90.0 

Peak Factor 

Daily Avg. - 1.00 1.00 1.00 1.00 1.00 

Daily Max. - 1.25 1.25 1.25 1.25 1.25 

Hourly Max. - 1.875 1.875 1.875 1.875 1.875 

Unit Domestic 
Wastewater 
Generation 

Daily Avg. Lpcd 108 108 108 108 108 

Daily Max. Lpcd 135 135 135 135 135 

Hourly Max. Lpcd 162 162 162 162 162 

Non-Domestic Wastewater 
Generation Ratio 

% 15 15 15 15 15 

Infiltration Ratio % 15 15 15 15 15 

Wastewater 
Generation 

Domestic 
Wastewater 

Daily Avg. m3/d - 30,709 42,023 63,423 90,617 

Daily Max. m3/d - 38,386 52,528 79,279 113,271 

Hourly Max. m3/d - 57,721 78,987 119,213 170,326 

Non- 
Domestic 

Wastewater 

Daily Avg. m3/d - 4,606 6,303 9,513 135,925 

Daily Max. m3/d - 5,758 7,879 10,940 15,632 

Hourly Max. m3/d - 8,658 11,848 17,882 25,549 

Infiltration 

Daily Avg. m3/d - 5,297 7,248 10,940 15,632 

Daily Max. m3/d - 5,297 7,248 10,940 15,632 

Hourly Max. m3/d - 5,297 7,248 10,940 15,632 

Total 

Daily Avg. m3/d - 40,612 55,574 83,876 119,842 

Daily Max. m3/d - 49,441 67,655 102,111 145,894 

Hourly Max. m3/d - 71,676 98,083 148,035 211,507 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-6   
 

1.4 Technical Feasibility Analysis 

1.4.1 Sewage Treatment Plant 

1.4.1.1 Phase Plan 

This project plans to construct a sewage treatment facility with a capacity of 60,000m3/d to treat the wastewater 

generated in the project area for the Phase 1 in target year 2040. Phase plan of the second and third phase is 

also established to treat the wastewater for the final target year 2070. 

 Phase 1: Construction of STP with a capacity of 60,000m3/d 

 Phase 2: Expansion of STP with a capacity of 30,000m3/d 

 Phase 3: Expansion of STP with a capacity of 30,000m3/d 

Table 1-4 Phase Plan of Sewage Treatment Plant (m3/d) 

Category 2030 
Phase 1 
(2040) 

Phase 2 
(2055) 

Phase 3 
(2070) 

Wastewater Generation 
(Daily Average) 

40,612 55,574 83,876 119,842 

STP 
Capacity 

Daily Avg. 60,000 60,000 90,000 120,000 

Daily Max. 75,000 75,000 115,000 150,000 

Expansion Capacity - - 30,000 30,000 

Balance 19,388 4,426 6,124 158 

 

 

Figure 1-2 Phase Plan of Sewage Treatment Plant 

  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-7   
 

1.4.1.2 Influent & Effluent Quality 

1.4.1.2.1 Influent Quality 

The Influent Quality is a design factor that serves as a standard for sewage treatment facility planning, such 

as treatment method and efficiency, and is calculated by considering the unit load within the Sewage Service 

area. In this feasibility study, it is planned in consideration of on-going sewerage projects, related master plans 

and water quality survey. 

Table 1-5 Influent Quality (mg/L) 

Category 
Catchment 1 
(PESSCM 1) 

Catchment 5 Catchment 2&4 
Catchment 3 
(This project) 

BOD 340 302 310 322 

COD 756 605 - 644 

SS 454 363 370 386 

T-N 72 30 31 76 

T-P 14 4 5 15 

1.4.1.2.2 Target Effluent Quality 

The Bangladesh Department of Environment (DoE) established the standard Sewerage discharge in 1997 and 

revised the standard in March 2023. Bangladesh mainly have regulated the removal of SS and BOD, COD 

contained in the wastewater and the discharge standards have been strengthened recently to remove T-N and 

T-P to prevent eutrophication in the public water body. 

In the Catchment-1 project, which is under construction, a target effluent water quality was set up as stronger 

than the effluent standard. In this feasibility study, target effluent quality is set up in consultation with PMU as 

follows. 

Table 1-6 Target Effluent Quality 

Category Unit 
Standard Sewage Discharge Target Effluent Quality 

1997 2023 Catchment 1 Catchment 3 

Temperature ℃ 30 30 24 24 

pH - - 6-9 6-9 6-9 

BOD mg/L 40 30 20 20 

COD mg/L - 125 100 100 

SS mg/L 100 100 30 30 

Oil and Grease mg/L - 10 - - 

NO3-N mg/L 250 50 40 as T-N 40 as T-N 

PO4-P mg/L 35 15 10 as T-P 10 as T-P 

Coliform CFU/100mL 1,000 1,000 1,000 1,000 

*Source: Standard Sewerage discharge in the Environment Conservation Rules (1997&2023, DOE) 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-8   
 

1.4.1.3 Sewage Treatment Process 

1.4.1.3.1 Unit Process 

Sewage treatment plant is a comprehensive facility combining unit processes, and consists of sewage 

treatment process and sludge treatment process. It is planned considering the function and purpose of each 

unit process. 

 The target year for the inlet sewer to the STP is set up as 2070, so civil structure of pre-treatment & 

inlet pumping station is planned to cater the influent wastewater for the Phase 3 and mechanical, 

electrical/instrumentation facilities are planned for the Phase 1. 

 A2O process is applied as advanced sewage treatment process to comply with the target effluent 

quality. 

 Sludge stabilization process (anaerobic digestion) is planned to be introduced in Phase 2 in the 

consideration of the difficulty of O&M. 

 Primary sedimentation tank is planned to be introduced in Phase 2 with the sludge stabilization process 

in the consideration of the high concentration of organics in the raw sludge 

 Faecal sludge is planned to treat with sewage sludge after pre-treatment and thickening. 

 Actual O&M status of Phase 1 should be analyzed when the expansion of Phase 2 & Phase 3 of 

sewage treatment plant is implemented. 

Table 1-7 Unit Process of Sewage Treatment Plant 

Facility Function Unit Process 
Phase 

1 2 3 

Sewage 
Treatment 
Process 

Pre-Treatment 
& Inlet Pumping 

Station 

Pre-treatment, equalization, 
securing hydraulic stability 

• Screen & grit removal 
• Inlet pumping station, 

Equalization tank 
◎ ◎ ◎ 

Primary 
Treatment 

Reduce the load of the 
secondary treatment process 

• Primary sedimentation tank - ◎ ◎ 

Secondary  
Treatment 

Removal of organic and 
nutrients 

• Bioreactor,  
• Secondary sedimentation 

tank 
◎ ◎ ◎ 

Tertiary  
Treatment 

Removal of pathogens • Disinfection facility ◎ ◎ ◎ 

Sludge 
Treatment 
Process 

Thickening Reduction of the sludge volume • Thickening facility ◎ ◎ ◎ 

Stabilization 
Reduction of the potential for 
odour generation and 
pathogens 

• Anaerobic digestion - ◎ ◎ 

Dewatering Reduction of the sludge volume • Dewatering facility ◎ ◎ ◎ 

Faecal 
Sludge 

Treatment 
Process 

Pre-Treatment Pre-treatment, equalization • Screen & grit removal ◎ ◎ ◎ 

Thickening 
Weight reduction for load 
reduction in subsequent 
processes 

• Thickening facility ◎ ◎ ◎ 

Odour control 
Removal of odour from sewage 
& sludge treatment process 

• Odour control facility ◎ ◎ ◎ 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-9   
 

1.4.1.3.2 Facility of Sewage Treatment Plant 

This project plans to construct a sewage treatment facility with a capacity of 60,000m3/d to treat the wastewater 

generated in the project area for the Phase 1 (2040). Phase plan of the second and third phase is also 

established to treat the wastewater for the final target year (2070). 

Table 1-8 Facility of Sewage Treatment Plant 

Facility Item 
Phase 1 
(2040) 

Phase 2 
(2055) 

Phase 3 
(2070) 

Sewage 
Treatment 
Process  

Pre-Treatment 
Type Coarse Screen + Vortex Grit Removal + Fine Screen 

Spec. D4.1m x H3.3m x 2 D4.1m x H3.3m x 3 D4.1m x H3.3m x 4 

Inlet Pumping  
Station 

Type Submersible Mixed Flow Pump 

Spec. 
31.3m3/min x 2(1) 

15.6m3/min x 2 
31.3m3/min x 4(2) 

15.6m3/min x 2 
31.3m3/min x 4(2) 

15.6m3/min x 4 

Primary Sedimentation 
Tank 

Type - Rectangular Tank 

Spec. - 
W7.0m x L35.0m x 

H3.5m x 3 
W7.0m x L35.0 x H3.5m 

x 4 

Biological 
Reactor 

Anaerobic 
Reactor 

Type Rectangular Tank 

Spec. 
W14.4m x L18.0m x 

H5.0m x 4 
W14.4m x L18.0m x 

H5.0m x 6 
W14.4m x L18.0m x 

H5.0m x 8 

Anoxic 
Reactor 

Type Rectangular Tank 

Spec. 
W14.4m x L22.0m x 

H5.0 x 4 
W14.4m x L22.0m x 

H5.0 x 6 
W14.4m x L22.0m x 

H5.0 x 8 

Aerobic 
Reactor 

Type Rectangular Tank 

Spec. 
W14.4m x L90.0 x 

H5.0m x 4 
W14.4m x L90.0 x 

H5.0m x 6 
W14.4m x L90.0 x 

H5.0m x 8 

Second  
Sedimentation Tank 

Type Gravity Circular Tank 

Spec. D30.0m x H3.5m x 4 D30.0m x H3.5m x 6 D30.0m x H3.5m x 8 

Disinfection 
Facility 

Type Chlorine Disinfection 

Spec. 
W3.0m x L25.0m x 

H3.0m x 4 
W3.0m x L25.0m x 

H3.0m x 6 
W3.0m x L25.0m x 

H3.0m x 8 

Sludge 
Treatment 
Process 

Thickening 
Facility 

Type Mechanical Thickening 

Spec. 70m3/hr x 4 70m3/hr x 6 70m3/hr x 8 

Stabilization 
Facility 

Type - Anaerobic Mesophilic Digestion 

Spec. - 

Acid Phase 
D7.0m x H10.0m x 3 

Methane Phase  
D20.5m x H16.0m x 3 

Acid Phase 
D7.0m x H10.0m x 4 

Methane Phase 
D20.5m x H16.0m x 4 

Dewatering 
Facility 

Type Mechanical Dewatering 

Spec. 30m3/hr x 2 30m3/hr x 3 30m3/hr x 4 

Faecal 
Sludge 

Treatment 
Process 

Pre-treatment 
Type Comprehensive Pre-Treatment Equipment 

Spec. 50m3/hr x 2(1) 50m3/hr x 2(1) 50m3/hr x 2(1) 

Thickening 
Facility 

Type Mechanical Thickening 

Spec. 3m3/hr x 2 3m3/hr x 2 3m3/hr x 2 

Odour Control Facility 
Type Multi Stage Wet Scrubber 

Spec. 500m3/min x 3 500m3/min x 4 500m3/min x 5 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-10   
 

 

Figure 1-3 Process Flow Diagram of Phase 1  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-11   
 

 

Figure 1-4 Process Flow Diagram of Phase 2&3  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-12   
 

1.4.1.4 Proposed Site of Sewage Treatment Plant 

Table 1-9 Review of Proposed Site of Sewage Treatment Plant 

Category Description 

Land Acquisition • It has been owned by CWASA since 1960s, so the land acquisition is not required. 

Resettlement 
Action Plan 

• There are some illegal residents and public facilities such as schools and mosques. 
 Resettlement action plan shall be prepared during the detailed design stage by CWASA. 

Treated 
Effluent Discharge 

• It is located more than 10km from Karnaphuli River and Halda River. 
• Treated effluent will be discharged to Madari Khal and final receiving water body will be Halda River. 

Future Expansion • Sewage treatment plant with a capacity of Q=120,000m3/d for the final targe year of 2070 can be 
constructed in the A3 side of the proposed site. 

Availability of 
Utility 

Service 

• There is no water supply in the site & Ward No.1, so deep tube well will be utilized for the water 
supply of the STP. 

• Electrical power will be supplied from the 33kV sub-station located 1km from the site. 

Accessibility • It is located next to N106 road, so it is easy to access the site for the O&M vehicles and faecal sludge 
collection vehicles. 

 

 

Figure 1-5 Proposed Site of Sewage Treatment Plant  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-13   
 

1.4.1.5 Layout of Sewage Treatment Plant 

Option study of layout of sewage treatment plant is presented as below. Both options can accommodate the 

all facilities of STP up to Phase 3 in the final target year of 2070 in the proposed site. 

 Option-1: Sewage treatment plant will be located in the on the right side of the N106 road (A3 site) 

 Option-2: Sewage treatment plant will be located in the on the left side of the railway (A1 site) 

As a result of the option study, Option-1 is selected because it is easy for O&M vehicles and faecal sludge 

collection vehicles to access to the STP. 

Table 1-10 Option of Layout of Sewage Treatment Plant 

Category Option-1 Option-2 

Summary • Lay out on the right side of the N106 road  
• (A3 site) 

• Lay out on the left side of the railway  
• (A1 site) 

Site Status 

 
Required Area • 80,000m2 • Same as left 

Hydraulic 
Aspects 

• Hydraulic flow of sewage treatment process is 
gravity after inlet pumping station 

• Same as left 

Layout 
Aspects 

• Sewage, sludge process and architectural building 
is planned separately. 

• The remaining site can be used as environmental 
infrastructure in the future. 

• Compared to Option-2, the length of the inlet and 
outlet sewer is shorter. 

• Compared to Option-1, the length of the inlet and 
outlet sewer is longer. 

O&M  
Aspects 

• Easy access to Sewage treatment plant from 
NR106 road 

• Ease of maintenance with systemization 
• Good access for maintenance vehicle to each 

facility 

• It is somewhat difficult to enter the sewage 
treatment facility by entering on the left side of 
the railway 

ESIA  
Aspects 

• Illegal residence in some houses (45 households) 
•  

• Illegal residence in some houses (15 households) 

Selection O  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 1-14   
[...]
Table 4-3 Specific Request from PEA 

Category Request from PEA Review 
Household 
Connection 
Financing 

• Insufficient financial resources of GOB for 
household connection construction, financing 
support from EDCF loan is requested. 

• Household connection is planned as GOB 
portion in FS, the procurement method will be 
decided to select the contractor during the 
detailed design stage. 

Reserve Facilities for 
Sludge Treatment 

• Reserve facilities for sludge treatment such 
as sludge drying bed, faecal sludge treatment 
plant, sludge cake storage facility can be an 
option to reduce the O&M cost of STP in dry 
season. 

• Reserve facilities for sludge treatment are not 
included in the project scope because the 
construction cost is about 12 million USD, so 
the initial investment cost is excessive. 

Reduction of O&M cost • O&M cost is a burden to PEA after project 
completion. 

• Energy efficient equipment & power control 
system are considered 

• Biogas power generation (Phase 2) & Solar 
power generation (Phase 1) is planned as a 
renewable energy source for energy self-
sufficient plant. 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 4-3   
 

4.2 Sewage Treatment Plant 

4.2.1 Introduction 

In this project, a sewage treatment plant is planned in accordance with the following basic directions to prevent 

water pollution in public waters, to reduce the pollution due to urban development, and to implement a 

reasonable long-term plan until 2070 as the final target year. 

 Analysis of planning framework such as planned population, wastewater generation, influent quality 

and establishment of phase plan 

 Set up of effluent quality by reviewing the standard sewage discharge and other sewage project of 

GOB 

4.2.2 Phase Plan of Sewage Treatment Plant 

4.2.2.1 Introduction 

Sewage treatment plant is a part of the sewerage system that is the basis of urban life, and once they are 

constructed, it is difficult to rehabilitate. Therefore, long term phase plan should be established in consideration 

of the overall plan based on the target year of 2070 

In particular, for the phase plan of sewage treatment plant should be determined reasonably according to the 

annual progress of sanitary sewer construction the amount of influent quantity by the target year and financial 

conditions.  

4.2.2.2 Phase Plan 

This project plans to construct a sewage treatment plant with a capacity of 60,000m3/d to treat the wastewater 

generated in the project area for the Phase 1 in target year 2040. Phase plan of the second and third phase is 

also established to treat the wastewater for the final target year 2070. 

 Phase 1: Construction of STP with a capacity of 60,000m3/d 

 Phase 2: Expansion of STP with a capacity of 30,000m3/d 

 Phase 3: Expansion of STP with a capacity of 30,000m3/d 

Table 4-4 Phase Plan of Sewage Treatment Plant (m3/d) 

Category 2030 
Phase 1 
(2040) 

Phase 2 
(2055) 

Phase 3 
(2070) 

Wastewater Generation 
(Daily Average) 

40,612 55,574 83,876 119,842 

STP 
Capacity 

Daily Avg. 60,000 60,000 90,000 120,000 

Daily Max. 75,000 75,000 115,000 150,000 

Expansion Capacity - - 30,000 30,000 

Balance 19,388 4,426 6,124 158 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 4-4   
 

 

Figure 4-1 Phase Plan of Sewage Treatment Plant 

4.2.3 Treatment Process of Sewage Treatment Plant 

4.2.3.1 Introduction 

Treatment process of sewage treatment plant is operated in close relationship with each other. In addition, 

since it is a basic urban facility, it is difficult to rehabilitate after construction and the derivative effect lasts for 

a long time, so it should be a treatment plant with good efficiency, high safety, and economically advantageous 

treatment process. 

In this plan, treatment process of sewage treatment plant is established in consideration of the following items, 

such as planned influent quality, effluent quality standards, treatment performance stability, operation & 

maintenance, economic feasibility and environmental impact. 

 Wastewater generation and Wastewater Influent Quality 

 Effluent quality considering legal standard 

 Easiness of operation and maintenance 

 Suitable to local conditions 

 Stable treatment efficiency 

 Economic feasibility of construction cost and O&M cost 

4.2.3.2 Influent & Effluent Quality 

4.2.3.2.1 Influent Quality 

The Influent Quality is a design factor that serves as a standard for sewage treatment plant planning, such as 

treatment method and efficiency, and is calculated by considering the unit load within the sewage service 

coverage. In this feasibility study, it is planned in consideration of on-going sewerage projects, related master 

plans and water quality survey. 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 4-5   
 

Table 4-5 Influent Quality (mg/L) 

Category 
Catchment 1 
(PESSCM 1) 

Catchment 5 Catchment 2&4 
Catchment 3 
(This project) 

BOD 340 302 310 322 
COD 756 605 - 644 
SS 454 363 370 386 
T-N 72 30 31 76 
T-P 14 4 5 15 

4.2.3.2.2 Target Effluent Quality 

The Bangladesh Department of Environment (DoE) established the standard Sewerage discharge in 1997 and 

revised the standard in March 2023. Bangladesh mainly have regulated the removal of SS and BOD, COD 

contained in the wastewater and the discharge standards have been strengthened recently to remove T-N and 

T-P to prevent eutrophication in the public water body. In the Catchment-1 project, which is under construction, 

a target effluent water quality was set up as stronger than the effluent standard. In this feasibility study, target 

effluent quality is set up in consultation with PMU as follows. 

Table 4-6 Target Effluent Quality 

Category Unit 
Standard Sewage Discharge Target Effluent Quality 

1997 2023 Catchment 1 Catchment 3 

Temperature ℃ 30 30 24 24 

pH - - 6-9 6-9 6-9 
BOD mg/L 40 30 20 20 
COD mg/L - 125 100 100 
SS mg/L 100 100 30 30 

Oil and Grease mg/L - 10 - - 
NO3-N mg/L 250 50 40 as T-N 40 as T-N 
PO4-P mg/L 35 15 10 as T-P 10 as T-P 

Coliform CFU/100mL 1000 1000 1000 1000 

*Source: Standard Sewerage discharge in the Environment Conservation Rules (1997&2023, DOE) 

4.2.3.3 Sewage Treatment Process 

4.2.3.3.1 Unit Process 

Sewage treatment plant is a comprehensive facility combining unit processes, and consists of sewage 

treatment process and sludge treatment process. It is planned considering the function and purpose of each 

unit process. 

 The target year for the inlet sewer to the STP is set up as 2070, so civil structure of pre-treatment & 

inlet pumping station is planned to cater the influent wastewater for the Phase 3 and mechanical, 

electrical/instrumentation facilities are planned for the Phase 1. 

 A2O process is applied as advanced sewage treatment process to comply with the target effluent 

quality. 

 Sludge stabilization process (anaerobic digestion) is planned to be introduced in Phase 2 in the 

consideration of the difficulty of O&M. 

 Primary sedimentation tank is planned to be introduced in Phase 2 with the sludge stabilization process 

in the consideration of the high concentration of organics in the raw sludge 

 Faecal sludge is planned to treat with sewage sludge after pre-treatment and thickening. 

 Actual O&M status of Phase 1 should be analyzed when the expansion of Phase 2 & Phase 3 of 

sewage treatment plant is implemented. 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 4-6   
 

Table 4-7 Unit Process of Sewage Treatment Plant 

Facility Function Unit Process 
Phase 

1 2 3 

Sewage 
Treatment 
Process 

Pre-Treatment 
& Inlet Pumping 

Station 

• Pre-treatment, equalization, 
securing hydraulic stability 

• Screen & grit removal 
• inlet pumping station, 

equalization tank 
◎ ◎ ◎ 

1st Treatment 
• Reduce the load of the 

secondary treatment process 
• Primary sedimentation 

tank 
- ◎ ◎ 

2nd Treatment 
• Removal of organic and 

nutrients 
• Bioreactor, secondary 

sedimentation tank 
◎ ◎ ◎ 

3rd Treatment • Removal of pathogens • Disinfection facility ◎ ◎ ◎ 

Sludge 
Treatment 
Process 

Thickening 
• Reduction of the sludge 

volume 
• Thickening facility ◎ ◎ ◎ 

Stabilization 

• Reduction of the potential for 
odour generation and 
pathogens 

• Anaerobic digestion - ◎ ◎ 

Dewatering 
• Reduction of the sludge 

volume 
• Dewatering facility ◎ ◎ ◎ 

Faecal 
Sludge 

Treatment 
Process 

Pre-Treatment • Pre-treatment, equalization • Screen & grit removal ◎ ◎ ◎ 

Thickening 
• Weight reduction for load 

reduction in subsequent 
processes 

• Thickening facility ◎ ◎ ◎ 

Odour control 

• Removal of odour from 
sewage & sludge treatment 
process 

• Odour control facility ◎ ◎ ◎ 

A2O process is applied as advanced sewage treatment process to remove the organics and nutrients to 

comply with the target effluent quality. Sewage treatment process is selected as per the consultation with 

CWASA in the consideration of on-going sewage projects in Chattogram and it is subject to change during the 

detailed design stage.  

Table 4-8 Unit Process of On-going Sewerage Projects 

Category STP Site 
Capacity 

(m3/d) 
Sewage treatment Sludge treatment Odour 

Control 1st  2nd  3rd  Thickening Stabilization Dewatering 

Catchment-1 
(PESSCM-1) 

Halishahar 

100,000 

Primary 
Sediment

ation 
(Phase 2) 

A2O 

Not applied 
(Due to 
Coastal 

discharge) 

Mechanical 
thickening 

Aerobic 
Digestion 
(Phase 1) 
Anaerobic 
Digestion 
(Phase 2) 

Mechanical 
dewatering 

Micro 
organism 

Catchment-5 
100,000 
(50,000) 

Catchment-6 100,000 

Catchment-
2&4 

Kalurghat 
300,000 
(60,000) 

Primary 
Sediment

ation 
(Phase 2) 

A2O 
Chlorine 

disinfection 
Mechanical 
thickening 

Anaerobic 
Digestion 
(Phase 2) 

Mechanical 
dewatering 

Soil  
filter 

Catchment-3 Fatehabad 
120,000 
(60,000) 

Primary 
Sediment

ation 
(Phase 2) 

A2O 
Chlorine 

disinfection 
Mechanical 
thickening 

Anaerobic 
Digestion 
(Phase 2) 

Mechanical 
dewatering 

Chemical 
Cleaning 

Tower 

  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 4-7   
 

4.2.3.3.2 Facility of Sewage Treatment Plant 

This project plans to construct a sewage treatment facility with a capacity of 60,000m3/d to treat the wastewater 

generated in the project area for the Phase 1 (2040). Phase plan of the second and third phase is also 

established to treat the wastewater for the final target year (2070). 

Table 4-9 Facility of Sewage Treatment Plant 

Facility Item 
Phase 1 
(2040) 

Phase 2 
(2055) 

Phase 3 
(2070) 

Sewage 
Treatment 
Process  

Pre-Treatment 
Type Coarse Screen + Vortex Grit Removal + Fine Screen 

Spec. D4.1m x H3.3m x 2 D4.1m x H3.3m x 3 D4.1m x H3.3m x 4 

Inlet Pumping  
Station 

Type Submersible Mixed Flow Pump 

Spec. 
31.3m3/min x 2(1) 

15.6m3/min x 2 
31.3m3/min x 4(2) 

15.6m3/min x 2 
31.3m3/min x 4(2) 

15.6m3/min x 4 

Primary Sedimentation 
Tank 

Type - Rectangular Tank 

Spec. - 
W7.0m x L35.0m x 

H3.5m x 3 
W7.0m x L35.0 x H3.5m 

x 4 

Biological 
Reactor 

Anaerobic 
Reactor 

Type Rectangular Tank 

Spec. 
W14.4m x L18.0m x 

H5.0m x 4 
W14.4m x L18.0m x 

H5.0m x 6 
W14.4m x L18.0m x 

H5.0m x 8 

Anoxic 
Reactor 

Type Rectangular Tank 

Spec. 
W14.4m x L22.0m x 

H5.0 x 4 
W14.4m x L22.0m x 

H5.0 x 6 
W14.4m x L22.0m x 

H5.0 x 8 

Aerobic 
Reactor 

Type Rectangular Tank 

Spec. 
W14.4m x L90.0 x 

H5.0m x 4 
W14.4m x L90.0 x 

H5.0m x 6 
W14.4m x L90.0 x 

H5.0m x 8 

Second  
Sedimentation Tank 

Type Gravity Circular Tank 

Spec. D30.0m x H3.5m x 4 D30.0m x H3.5m x 6 D30.0m x H3.5m x 8 

Disinfection 
Facility 

Type Chlorine Disinfection 

Spec. 
W3.0m x L25.0m x 

H3.0m x 4 
W3.0m x L25.0m x 

H3.0m x 6 
W3.0m x L25.0m x 

H3.0m x 8 

Sludge 
Treatment 
Process 

Thickening 
Facility 

Type Mechanical Thickening 

Spec. 70m3/hr x 4 70m3/hr x 6 70m3/hr x 8 

Stabilization 
Facility 

Type - Anaerobic Mesophilic Digestion 

Spec. - 

Acid Phase 
D7.0m x H10.0m x 3 

Methane Phase  
D20.5m x H16.0m x 3 

Acid Phase 
D7.0m x H10.0m x 4 

Methane Phase 
D20.5m x H16.0m x 4 

Dewatering 
Facility 

Type Mechanical Dewatering 

Spec. 30m3/hr x 2 30m3/hr x 3 30m3/hr x 4 

Faecal 
Sludge 

Treatment 
Process 

Pre-treatment 
Type Comprehensive Pre-Treatment Equipment 

Spec. 50m3/hr x 2(1) 50m3/hr x 2(1) 50m3/hr x 2(1) 

Thickening 
Facility 

Type Mechanical Thickening 

Spec. 3m3/hr x 2 3m3/hr x 2 3m3/hr x 2 

Odour Control Facility 
Type Chemical Cleaning Tower 

Spec. 500m3/min x 3 500m3/min x 4 500m3/min x 5 



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 4-8   
 

 

Figure 4-2 Process Flow Diagram of Phase 1  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 4-9   
 

 

Figure 4-3 Process Flow Diagram of Phase 2&3  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 
  

 4-10   
 

4.2.3.3.3 Mass Balance 

In this feasibility study, a facility plan is established by STP process calculations for each phase. Actual O&M 

status of Phase 1 should be analyzed when the expansion of Phase 2 & Phase 3 of sewage treatment plant is 

implemented. 

Table 4-10 Mass Balance of Sewage Treatment Process 

Category 
Q 

(m3/d) 

BOD COD SS T-N T-P 

Load 
(kg/d) 

Quality 
(mg/L) 

Load 
(kg/d) 

Quality 
(mg/L) 

Load 
(kg/d) 

Quality 
(mg/L) 

Load 
(kg/d) 

Quality 
(mg/L) 

Load 
(kg/d) 

Quality 
(mg/L) 

Sewage 
Influent 

Phase1 75,000 24,150 322.0 48,300 644.0 28,950 386.0 5,700 76.0 1,050 14.0 

Phase2 112,500 36,225 322.0 72,450 644.0 43,425 386.0 8,550 76.0 1,575 14.0 

Phase3 150,000 48,300 322.0 96,600 644.0 57,900 386.0 11,400 76.0 2,100 14.0 

Primary 
Sedimentatio

n 

Phase1 - - - - - - - - - - - 

Phase2 116,497 38,541 330.8 78,160 670.9 49,723 426.8 9,102 78.1 1,721 14.8 

Phase3 155,286 51,329 330.5 104,022 669.9 66,203 426.3 12,130 78.1 2,293 14.8 

Biological 
Reactor 

Phase1 78,275 25,706 328.4 52,295 668.1 33,064 422.4 6,172 78.8 1,186 15.2 

Phase2 115,378 26,979 233.8 54,712 474.2 27,348 237.0 8,192 71.0 1,549 13.4 

Phase3 153,797 35,930 233.6 72,186 473.5 36,412 236.8 10,917 71.0 2,064 13.4 

Secondary 
Sedimentatio

n 

Phase1 74,979 1,500 20.0 7,498 100.0 2,249 30.0 2,999 40.0 750 10.0 

Phase2 112,455 2,249 20.0 11,246 100.0 3,374 30.0 4,498 40.0 1,125 10.0 

Phase3 149,909 2,998 20.0 14,991 100.0 4,497 30.0 5,996 40.0 1,499 10.0 

Treated 
Effluent 

Phase1 74,979 1,500 20.0 7,498 100.0 2,249 30.0 2,999 40.0 750 10.0 

Phase2 112,455 2,249 20.0 11,246 100.0 3,374 30.0 4,498 40.0 1,125 10.0 

Phase3 149,909 2,998 20.0 14,991 100.0 4,497 30.0 5,996 40.0 1,499 10.0 

Works Return 
(Sewage) 

Phase1 2,703 923 341.5 2,370 853.7 2,637 975.6 316 117.1 92 34.1 

Phase2 3,012 1,975 655.6 4,391 1,457.7 4,576 1,519.1 372 123.4 99 32.9 

Phase3 4,008 2,629 655.9 5,842 1,457.8 6,090 1,519.6 495 123.4 132 32.9 

Works Return 
(Faecal 
sludge) 

Phase1 55 150 2,727.3 448 8,141.8 200 3,636.4 9 163.6 2 27.3 

Phase2 55 150 2,727.3 448 8,141.8 200 3,636.4 9 163.6 2 27.3 

Phase3 55 150 2,727.3 448 8,141.8 200 3,636.4 9 163.6 2 27.3 

Dewatering 
Return 
(Faecal 
sludge) 

Phase1 517 483 933.8 1,240 2,397.9 1,277 2,469.1 146 283.2 42 81.6 

Phase2 930 191 205.6 871 936.5 1,522 1,636.8 171 184.2 45 48.7 

Phase3 1,224 250 204.3 1,132 925.1 2,014 1,645.3 227 185.2 60 49.0 

Total 
Return 

Phase1 3,275 1,556 475.1 3,995 1,219.9 4,114 1,256.1 472 144.1 136 41.5 

Phase2 3,997 2,316 579.4 5,710 1,428.4 6,298 1,575.6 552 138.1 146 35.5 

Phase3 5,286 3,029 572.9 7,422 1,404.1 8,303 1,570.7 730 138.1 193 36.6 

  



Final Report 
Feasibility Study of Chattogram Metropolitan Sewerage Project for Fatehabad Component 